
4 

FRAME

7

2

1

25

4

3

19

9

6

21

27

20

17

10

12

5

28

23

7

8

11

11

13

17

18

22
16

15

33

32

31

24

2926

8

30

34

17

14



 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

539 1315941..	 .....1.....GUARD, REAR

539 1316922..	 .....2.....MOUNT, TANK, REAR

539 1317513..	 .....2..... SUPPORT, TOP

539 2006844..	 ...12.....RIVET 3/16 STAVEX

539 1081205..	 .....6.....NUT ¼-20 HEX THIN NYLOC

539 1317536..	 .....2..... PANEL, HEX, RR

539 1128997..	 ...15.....NUT 5/16-18 FLANGE NYLOC

539 1317808..	 .....8..... SCREW, HX FLG 5/16-18 x 3¾

539 1117779..	 .....6.....RHSSNB ¼-20 x ½

539 97697810..	 .....4.....NUT ¼-20 HEX NYLOC

539 11178611..	 .....4.....RHSSNB ¼-20 x 5/8

539 99031612..	 .....4.....BOLT, RD HD 5/16-18 x ¾

539 99071713..	 .....4.....NUT 5/16-18 HEX NYLOC

505 25640114..	 .....2..... STOP, DECK

539 13153715..	 .....1.....MOUNT, BATTERY

539 97777816..	 .....2.....ABRASIVE PAD

539 10747517..	 ...16.....BOLT 5/16-18 x ¾ THD FRM

539 10476318..	 ...12.....RETAINER, U TYPE

539 20028219..	 .....6.....NUT 3/8-16 HEX JAM NYLOC

539 13178120..	 .....2..... SCREW, HX FLG 3/8-16 x 2¾

539 97697921..	 .....2.....NUT 3/8-16 HEX NYLOC

539 10441122..	 .....1.....KNOB w/ STUD

539 99013423..	 .....2.....BOLT, HEX 3/8-16 x ¾

539 10258724..	 .....7.....GROMMET, BUMPER

539 12132225..	 .....2..... FOOT PAD

539 99020826..	 .....3.....BOLT, RD HD 5/16-18 x 1

539 13157927..	 .....1..... SIDE, RT

539 13238028..	 .....1..... PLATE, FOOTREST

539 13274429..	 .....1..... PLATE, FLOOR w/ DECALS

539 13274330..	 .....1..... FRAME w/ DECALS 
Serial # prior to 095106013 

575 725301.....1..... FRAME w/ DECALS 
Serial # 095106013 and after

539 13158931..	 .....1..... PANEL, FILLER, LT

539 13157732..	 .....1..... SIDE, LT

539 13159133..	 .....1..... PANEL, FILLER, RT

539 13300634..	 .....4..... SCREW, HX FLG 3/8-16 x 2½



10 

STEERING

17

16

12

7

6

5 4

3

2

1

8

9

10

11
13

14

15

18

19
29

21

23

24

25

26

27

28

22

40

32

31

33

34
35

36

37

38

39

30

41

20

23

31

23

42



 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1320091..	 .....1..... LEVER, DRIVE w/ GRIP RT

539 1320102..	 .....1..... LEVER, DRIVE w/ GRIP LT

522 7737013..	 .....2.....ARM, PUMP

539 1106044..	 .....1..... SPHERICAL ROD END LH

539 1106035..	 .....1..... SPHERICAL ROD END RH

539 1316586..	 .....2.....DAMPENER w/ SPRING

539 1321637..	 .....1.....CONTROL WLDMT, LT

539 1321648..	 .....1.....CONTROL WLDMT, RT

539 1315179..	 .....1.....BLOCK, UPPER

539 13151910..	 .....1.....BLOCK, LOWER

539 11060711..	 .....2..... STUD, 10mm BALL

539 13174912..	 .....2.....ROD END

539 13155113..	 .....1..... LINK, MOTION, LT

539 13155214..	 .....1..... LINK, MOTION, RT

539 13089415..	 .....2.....GRIP, DRIVER LEVER

539 13152016..	 .....1..... PIVOT SECTION, DR CNTRL

539 13152117..	 .....2.....MOUNT, DR CNTRL HANDLE

539 13155918..	 .....2..... PIN, SPIRAL, 5/32 x 1½

539 13179919..	 .....1.....KNOB

539 10122420..	 .....1..... SPRING

539 10284521..	 .....1..... SPRING, TANK MOUNT

539 12704622..	 .....2.....NUT M8 x 1.25 STD HEX

539 11289923..	 ...20.....NUT 5/16-18 FLANGE NYLOC

539 11849624..	 .....2.....NUT M8 NYLOC

539 13178025..	 .....8..... SCREW, HX FLG 5/16-18 x 3¾

539 97693526..	 .....4.....BOLT, HEX 5/16-18 x 1 ½

539 13216827..	 .....2.....BUSHING, FLANGED, 5/8

539 13216928..	 .....2.....BUSHING, CLIP 5/8

539 99020829..	 .....4.....BOLT, RD HD 5/16-18 x 1

539 10506930..	 .....4..... E-RING

539 99018831..	 .....5.....WASHER 5/16 SAE FLAT

539 10839432..	 .....1.....BOLT 5/16-18 x 1¾ TPBLT

539 10874333..	 .....4.....NUT 5/16-24 CNTRLK

539 13151834..	 .....4.....BEARING, FLANGE

539 99066935..	 .....2.....BOLT, HEX 5/16-18 x 1¾

539 99019636..	 .....2.....NUT 5/16-18 HEX

539 13155037..	 .....1..... JACK SCREW

539 99071738..	 .....4.....NUT 5/16-18 HEX NYLOC

539 99107339..	 .....1.....NUT 5/16-24 HEX JAM LH

539 99022340..	 .....1.....NUT 5/16-24 HEX

539 13300741..	 .....2.....WASHER .825, WAVE

539 10271742..	 .....2..... SCREW 5/16-18 x 5/8 SET



12 

IGNITION SYSTEM

1

2

3
4

6

7

8

5

9

10

24

20

19

16
15

17

14

13
12

11

22

18

21

23

26

25

27

29

21 30

28

18



 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

539 1075931..	 .....1.....CONSOLE

539 1316272..	 .....1..... SWITCH, PTO 10 AMP

539 1124383..	 .....1.....CABLE, THROTTLE

539 1317214..	 .....1.....CONSOLE PLATE

539 1075415..	 .....1..... SWITCH, IGNITION

539 1302076..	 .....1.....CONTROL, CHOKE

539 1327237..	 .....1.....DECAL, CONSOLE

539 1316718..	 .....2..... SUPPORT, TANK 

539 1100749..	 .....1.....HOUR METER 

539 10754410..	 .....1.....KEY, IGNITION

539 10440911..	 .....1..... TANK, FUEL

539 10540812..	 .....4.....WASHER #10 FLAT

539 99041113..	 .....6..... SCREW #10-24 x ½ SLT HEX

539 97697714..	 .....2.....NUT #10-24 HEX NYLOC

539 97693415..	 .....2.....BOLT, HEX 5/16-18 x ¾ 

539 99018716..	 .....2.....WASHER 5/16 SLW

539 11322617..	 .....4.....BOLT 5/16-18 x 1 THD FRM 

539 99018818..	 .....6.....WASHER 5/16 SAE FLAT

539 10284519..	 .....6..... SPRING, TANK MOUNT 

539 10250220..	 .....6..... STUD 5/16

539 11289921..	 .....5.....NUT 5/16-18 FLANGE NYLOC

539 13039322..	 .....1.....CAP, FUEL

539 10243623..	 .....1.....BATTERY

539 10762824..	 .....1.....BATTERY HOLD DOWN

539 10763225..	 .....2.....BOLT, ¼ x 7½

539 10762926..	 .....2.....NUT ¼ PUSH, NYLON

539 10108027..	 .....2..... SWITCH, INTERLOCK

539 99103428..	 .....2..... SCREW #10-24 x 5/8 WSH HD

539 11379229..	 .....1..... SWITCH, BRAKE

539 99031630..	 .....2.....BOLT, 5/16-18 x ¾

NOT SHOWN

539 132413.....1..... POSITIVE CABLE, 46"

539 107645.....1..... NEGATIVE CABLE, 32"

521 983101.....1..... MAIN HARNESS

539 976856.....1..... TIE, PLASTIC



14 

PARKING BRAKE

8

7

6

5

4

3 2

1

14 13

12

11

10

9

19

14

15

16

14

19

25

18

21
23 2216

26

20

27

28

6

24

2917



 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1315991..	 .....2..... PLATE, BRAKE

539 1317372..	 .....2.....HUB, 5 BOLT

539 1317383..	 .....2.....CALIPER, PARK BRAKE

539 1321764..	 .....3.....BRACKET, L

539 1095625..	 .....3.....WASHER 3/8 x ¾ x .187 TK

539 1047636..	 .....1.....RETAINER, U TYPE

539 1139527..	 .....2..... SPRING

539 1321738..	 .....1.....CABLE, BRAKE, SHORT

539 1321749..	 .....2.....CABLE, BRAKE, LONG

539 11289910..	 .....5.....NUT 5/16-18 FLANGE NYLOC

539 10747511..	 .....3.....BOLT 5/16-18 x ¾ THD FRM

539 99064512..	 .....2.....BOLT, RD HD 3/8-16 x 1

539 99012213..	 .....2.....WASHER 3/8 SAE FLT

539 20028214..	 ...11.....NUT 3/8-16 HEX JAM NYLOC

539 11395115..	 .....4..... SB 3/8-16 x 2½ SKT HD

539 99056316..	 .....5.....BOLT, HEX 3/8-16 x 1

539 13215117..	 .....1.....ARM, BRAKE

539 13215818..	 .....1.....MOUNT, BRAKE WELDMENT

539 13216119..	 .....4.....BUSHING, BRAKE

539 13215420..	 .....1.....ACTUATOR, SWITCH

539 99058521..	 .....3.....NUT 5/16-18 HEX WHIZLK

539 13242322..	 .....1..... LEVER, BRAKE

539 13215323..	 .....1.....BELLCRAKE, BRAKE

539 10839624..	 .....1.....BOLT, HEX 5/16-18 x 2½ TPBLT

539 99071725..	 .....1.....NUT 5/16-18 HEX NYLOC

539 99020926..	 .....2.....BOLT, HEX 5/16-18 x 1

539 99031627..	 .....1.....BOLT, RD HD 5/16-18 x ¾

539 13242428..	 .....1..... LINKAGE, BRAKE

539 10503629..	 .....1.....GRIP, BRAKE HANDLE

NOT SHOWN

539 976856.....2..... TIE, PLASTIC



16 

HYDRAULIC PUMP-MOTOR

27

16

157

10

24

25

26

3

14

5

13

19

21

811

9
17

2

23

12

6

20

1

8

18

22

4

3

3

3



 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

539 1058921..	 .....1..... FILTER HEAD

539 1058932..	 .....1..... FILTER, OIL

539 1012373..	 .....4..... STRAIGHT CONNECTOR

539 1316634..	 .....1.....RESERVOIR

539 1012025..	 .....1.....OIL CAP

539 1025876..	 .....3.....GROMMET, BUMPER

539 1316577..	 .....1..... PUMP, DUP10S

539 1328898..	 .....2..... FITTING, 10-8 STRAIGHT

539 1317279..	 .....1..... PULLEY, PUMP

539 13189510..	 .....1..... PLUG, 6408-6

539 13241711..	 .....1..... SUPPORT, RESERVOIR

539 13288812..	 .....1..... ELBOW

539 13288713..	 .....1.....HYDRO LINE, CHARGE

539 13288614..	 .....1.....HYDRO LINE, INLET

539 13174815..	 .....1..... FITTING, HYDRO

539 13152916..	 .....1.....HYDRO LINE, CASE

539 13152817..	 .....1.....NUT M10-1.5 L/H HEX

539 13177318..	 .....1..... PLATE, PUMP

539 11289919..	 .....4.....NUT 5/16-18 FLANGE NYLOC

539 10047220..	 .....4.....BOLT, RD HD 5/16-18 x 1¼

539 99007221..	 .....2.....BOLT, HEX ¼-20 x 5/8

539 99005222..	 .....2.....WASHER ¼ SPLIT LOCK

539 11144523..	 .....1.....BELT, IZT

539 13153124..	 .....1.....HYDRO LINE

539 13153225..	 .....1.....HYDRO LINE

539 13153326..	 .....1.....HYDRO LINE

539 13153427..	 .....1.....HYDRO LINE

NOT SHOWN

539 133028.....1..... SEAL KIT (DUP10S PUMP)

539 133029.....1..... INPUT SEAL KIT 
(DUP10S PUMP)



18 

WHEELS AND TIRES

Prior to Serial #095106013

5

4

6

1

32

13

8

10

7

9

14

11

19

17

15

18

2324
21

22

20

16

12

20



 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1012391..	 .....4..... STRAIGHT CONNECTOR

539 1145232..	 .....2.....WHEEL MOTOR, TJ

539 1013313..	 .....8.....NUT ½ HEX NYLOC

539 1013324..	 .....8.....BOLT, HEX ½-13 x 2¾

532 1400805..	 ...10.....BOLT, HUB

532 1405566..	 .....2..... TIRE, 23 x 10.50

539 1126607..	 .....2.....BEARING, FLANGED

539 1156388..	 .....2..... 3/16” DRIVE ZERK

539 1157479..	 .....2..... SPRING, CASTER

539 11790110..	 .....2.....BUSHING, CASTER

539 11567511..	 .....2.....WASHER

539 10253512..	 .....2.....CAP, GREASE

539 11574913..	 .....2..... PLUG, CASTER

539 99020914..	 .....2.....BOLT, HEX 5/16-18 x 1

539 10457215..	 .....2..... TIRE ASSEMBLY

539 13167416..	 .....2..... YOKE, CASTER

539 10285517..	 .....2.....BOLT, HEX ½-13 x 7½

539 10285618..	 .....2..... SPACER

539 10133119..	 .....2.....NUT ½ HEX NYLOC

539 91223420..	 .....4.....AIR VALVE

539 97699721..	 .....2..... ZERK

539 10457322..	 .....2.....RIM

539 10248423..	 .....4..... ENDCAP

539 10248524..	 .....4.....ROLLER BEARING



20 

WHEELS AND TIRES

For Serial # 095106013 and after

5

4

6

1

32

13

8

10

7

9

14

11

17

15

16

12

9

19 18

21 2220 23

23

24



 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1012391..	 .....4..... STRAIGHT CONNECTOR

539 1145232..	 .....2.....WHEEL MOTOR, TJ

539 1013313..	 .....8.....NUT ½ HEX NYLOC

539 1013324..	 .....8.....BOLT, HEX ½-13 x 2¾

532 1400805..	 ...10.....BOLT, HUB

532 1405566..	 .....2..... TIRE, 23 x 10.50

575 3292027..	 .....2..... YOKE, CASTER

539 1028518..	 .....2..... SEAL

539 1025439..	 .....4.....BEARING

539 10285210..	 .....2..... SLOTTED JAM NUT 1”-14

539 10288911..	 .....2.....COTTER PIN 1/8 x 2

539 10253512..	 .....2.....CAP, GREASE

575 33490113..	 .....2..... SPACER, PIVOT

521 991101 14..	 ....2.....NUT ½-13 HEX FLG NYLOC

539 10955415..	 .....2.....WASHER ½ FLAT ZD

539 10551716..	 .....2.....HCS ½-13 x 9½

539 10147417..	 .....2..... ZERK

539 10530718..	 .....4.....CAGE BEARING 3¼

539 10330019..	 .....2..... ZERK

575 62220120..	 .....2..... TIRE, 13 x 6.5

575 62210121..	 .....2.....RIM, CASTER TIRE

539 10248422..	 .....4..... ENDCAP

539 91223423..	 .....4.....AIR VALVE

575 34870124..	 .....2.....CASTER TIRE ASSY



22 

MOWER LIFT / DECK LIFT

2

2

14

20

28

27

10

8

20

11

4

9

22

12

20

3

19

13

20

30

22

25

1

6

32

33

18

15

17

3

26

23
24

31

29

37 35 39

36
38

41

40

7

34

16

5

42

21



 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWER LIFT / DECK LIFT

539 1048081..	 .....4..... PILLOW BLOCK

539 1108082..	 .....2.....DECK LIFT LINK

539 1189373..	 .....2..... SPACER, IDLER

539 1315564..	 .....1..... PEDAL, FOOT, HEX

539 1315585..	 .....1..... SHAFT, FRONT-LIFT

539 1048076..	 .....2.....REINFORCEMENT BAR

539 1318977..	 .....1.....BELLCRANK, RR, LIFT

539 1122238..	 .....2..... STRUT LINKAGE

539 1096939..	 .....4..... LIFT CHAIN-3 LINK

539 10117510..	 .....4.....BOLT, HEX 7/16-14 x 1½

539 10807311..	 .....4.....BOLT, HEX 7/16-14 x 1¾

539 10258212..	 .....8.....NUT 7/16-14 HEX WHIZ LK

539 13201913..	 .....8.....NUT 7/16-14 HEX WHIZ LK

539 13185314..	 .....1.....BELLCRANK, RR, RT

539 13156615..	 .....1..... LATCH, TRANSPORT

539 13185016..	 .....1.....HEIGHT, ADJUST, DECK

539 13186017..	 .....1..... PIVOT, LATCH, TRANSPORT

539 13186118..	 .....1..... SPACER

539 13218219..	 .....1..... PIN ½ x 1½ DETENT RING

539 99104320..	 ...10.....BUSHING .625

539 13285121..	 .....1.....GRIP

539 11550122..	 .....6..... PIN, COTTER 1¾

539 99064623..	 .....1.....BOLT, HEX ½-13 x 1¾

539 10284324..	 .....1.....WASHER 7/16" SPRING

539 10172125..	 .....4.....BOLT, HEX 5/16-18 x 2¾

539 11289926..	 .....5.....NUT 5/16-18 FLANGE NYLOC

539 10818127..	 .....2.....BOLT, HEX ½-13 x 1¾ GR 8

539 10955428..	 .....2.....WASHER ½ FLAT

539 10133129..	 .....2.....NUT ½ HEX NYLOC

539 97697930..	 .....4.....NUT 3/8-16 HEX NYLOC

539 97694131..	 .....4.....BOLT, HEX 3/8-16 x 1¼

539 20028232..	 .....2.....NUT 3/8-16 HEX JAM NYLOC

539 10134133..	 .....1.....BOLT, HEX 3/8-16 x 3

539 10505934..	 .....1..... LANYARD

539 13179135..	 .....1.....MOUNT, SPRING

539 13179236..	 .....1..... TAB, SPRING

539 11289637..	 .....1..... J-BOLT

539 10264238..	 .....1..... SPRING, DECK BELTS

539 99071739..	 .....1.....NUT 5/16-18 HEX NYLOC

539 10747540..	 .....1.....BOLT 5/16-18 x ¾ THD FRM

539 13273441..	 .....1..... SPRING, TORSION

539 13201742..	 .....2.....MOUNT, STRUT



26 

MOWING DECK / CUTTING DECK

MZD61 / 965999782

1

13

11

10

9

7

6

5

4

3

14

15

26 24

23

22

21

20

19

18

17 16

33

32

31

30

29

28

27

34
35

45

46

44
43

40

39

38

37

36

12

12

25

41
47

42

25

12

8

2

48



 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWING DECK / CUTTING DECK

539 1327471..	 .....1.....DECK w/ SAFETY DECALS

539 1121702..	 .....3.....HOUSING ASSEMBLY

539 1075203..	 .....3.....WASHER-SPACER

539 1133004..	 .....3..... PULLEY

539 1075905..	 .....3.....NUT 9/16 TOP CENTER LOCK

539 1076306..	 ...12..... SCREW, WASHER HEAD

539 1327287..	 .....3..... PULLEY, IDLER

539 1121698..	 .....2..... IDLER BUSHING

539 1013419..	 .....2.....BOLT, HEX 3/8-16 x 3

539 99051710..	 .....2.....WASHER 3/8 FLAT STD

539 10650411..	 .....2.....WASHER, HEAVY 

539 97697912..	 .....6.....NUT 3/8-16 HEX NYLOC

539 11073413..	 .....1.....DISCHARGE CHUTE, 61"

539 10761014..	 .....2.....WHEEL, GAUGE

539 10760815..	 .....2.....BOLT, SHOULDER

532 17606616..	 .....1.....ROLLER, NOSE, 48"

539 10761317..	 .....1.....ROD, ROLLER, NOSE

539 99036518..	 .....2..... PIN, COTTER 1/8 x ¾

539 11331219..	 .....3.....BLADE, 21"

539 10752220..	 .....3.....BOLT 7/16 BLADE

539 11331721..	 .....1.....CONFINEMENT PLATE

539 11331922..	 .....1.....BELT SHIELD, RH

539 11332223..	 .....1.....BELT SHIELD, LH

539 10476324..	 .....8.....RETAINER, U TYPE

539 99069225..	 ...10.....WASHER 5/16 STD FLT

539 99018726..	 .....8.....WASHER 5/16 SLW

539 99020927..	 .....8.....BOLT, HEX 5/16-18 x 1

539 99079928..	 .....3.....BOLT, RD HD 5/16-18 x 5/8

539 99071729..	 .....3.....NUT 5/16-18 HEX NYLOC

539 10325630..	 .....1..... SPRING

539 11073531..	 .....1..... SPRING, TORSION

539 11073632..	 .....1..... PIN, CLEVIS 5/16

539 13200233..	 .....1.....BELT, DECK

539 10839634..	 .....2.....BOLT, HEX 5/16-18 x 2½ TPBLT

539 13185735..	 .....2..... PITCH, ADJUST, RT

539 13185836..	 .....2..... PITCH, ADJUST, LT

539 13185937..	 .....2..... TRUNION, PITCH

539 99056338..	 .....2.....BOLT, HEX 3/8-16 x 1

539 99019639..	 .....2.....NUT 5/16-18 HEX

539 11219840..	 .....1..... IDLER ARM WELDMT

539 10133141..	 .....1.....NUT ½ HEX NYLOC

539 97699842..	 .....1..... ZERK

539 99058243..	 .....1.....BOLT, HEX 3/8-16 x 1 WHIZLK

539 10342744..	 .....1..... PIVOT BUSHING

539 10224345..	 .....1..... SUPPORT WASHER

539 10343346..	 .....1.....BOLT, HEX ½-13 x 3¼

539 99055047..	 .....1.....WASHER ½ STD FLT

539 11205048..	 .....1.....BALL BEARING



28 

SEAT

1
11

10

9

8

7

6

5 4

3

2

22

20

1918 17

15

14

13

12

16

21

19



 29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

539 1327451..	 .....1.....MOUNT, w/ SAFETY DECAL

539 1308732..	 .....1..... SEAT

539 1317633..	 .....1..... PANEL, HEX

539 1318994..	 .....1..... STOP, SEAT, FORWARD

539 1117775..	 .....1.....RHSSNB ¼-20 x ½

539 1081206..	 .....1.....NUT ¼-20 HEX THIN NYLOC

539 1328947..	 .....8.....RIVET, 3/16, GRIP

539 1128998..	 .....4.....NUT 5/16-18 FLANGE NYLOC

539 1308969..	 .....2.....BOLT 5/16-18 HEX HD

539 99071710..	 .....2.....NUT 5/16-18 HEX NYLOC

539 11974111..	 .....1..... SWITCH, SEAT

539 13165612..	 .....1..... SUPPORT, SEAT

539 13177813..	 .....1..... SUPPORT, LT

539 13177914..	 .....1..... SUPPORT, RT

539 11030015..	 .....2..... SPRING, SEAT

539 10476316..	 .....8.....RETAINER, U TYPE

539 97697917..	 .....2.....NUT 3/8-16 HEX NYLOC

539 10747518..	 .....6.....BOLT 5/16-18 x ¾ THD FRM

539 11081519..	 .....3.....WIRE CLIP, PUSH MOUNT

539 10597420..	 .....1.....RUBBER GROMMET

539 99051721..	 .....2.....WASHER 3/8 FLAT STD

539 99064522..	 .....2.....BOLT, RD HD 3/8-16 x 1



30 

DECALS

16

5

72

17

11
4

9

8

1

10

3

15

16 18

13

1214

6



 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 107959 1..	 ....1 ....DECAL, WARNING

539 105745 2..	 ....1 ....DECAL, BATTERY WARNING

539 103333 3..	 ....2 ....DECAL, MOTION CONTROL

539 913010 4..	 ....1 ....DECAL, CPSC

539 105744 5..	 ....1 ....DECAL, DANGER BLT DRIVE

539 105743 6..	 ....2 ....DECAL, NO STEP

539 101881 7..	 ....1 ....DECAL, PROP 65

539 105746 8..	 ....1 ....DECAL, SEVERING

539 132040 9..	 ....1 ....DECAL, BELT ROUTING

539 112620.....1..... DECAL, BELT ROUTING 
MODEL 966999781

539 113213 10..	 ....1 ....DECAL, WARNING

539 113224 11..	 ....1 ....DECAL, WARNING

539 110974 12..	 ....2 ....DECAL, F.S.T

539 132186 13..	 ....1 ....DECAL, OIL TANK

539 132039 14..	 ....1 ....DECAL, HEIGHT ADJUST

532 422012 15..	 ....2.....DECAL, HUSQVARNA

532 422011 16..	 ....2 ....DECAL, CROWN H

539 132187 17..	 ....1 ....DECAL, SERVICE

521 98800118..	 .....1.....DECAL, M5226

539 132026.....1..... DECAL, M6125


	FRAME
	ENGINE PLATE
	968999780
	965879901

	STEERING
	IGNITION SYSTEM
	PARKING BRAKE
	HYDRAULIC PUMP-MOTOR
	WHEELS AND TIRES
	MOWER LIFT / DECK LIFT
	MOWING DECK / CUTTING DECK
	MZD52 / 965999781
	MZD61 / 965999782

	SEAT
	DECALS



